
 

 

 

 

TEST REPORT            NUMBER : DELC16015488 

         DATE : 27th JULY, 2016 

  

        Intertek India Private Ltd. 
       290, Udyog Vihar, Phase-II, Gurgaon, Haryana -122015. 

                                                                Tel: 0124-4503400, Fax: 0124-4303592. E-mail: labtest.india@Intertek.com 

Registered Office: E-20, Block B-1, Mohan Co-Operative Industrial Area, Mathura Road, New Delhi -110044. Web site : www.intertek-labtest.com. 
        

                                                                                                                                                                            PAGE 1 OF 4 

 

    

APPLICANT : EVEREST INDUSTRIES LIMITED 

D-206, SECTOR 63,  

NOIDA, UTTAR PRADESH 

INDIA, 201301 

ATTN : AYUSH SINGH 

 

SAMPLE DESCRIPTION : THE SUBMITTED SAMPLE SAID TO BE FIBRE CEMENT 

BOARD. 

COLOR : LIGHT GREY 

GRADE : - 

PART NO. : EN 12467:2012 CLAUSE 5.1.1 (TYPE NT) 

BUYER’S NAME : NOT PROVIDED 

SAMPLE RECEIVED DATE : 13TH JULY, 2016 

   

 

******************************************************************************** 

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS 

PLEASE REFER TO ENCLOSED PAGE(S) 

 

******************************************************************************** 

 

 

 

AUTHORIZED BY  : 

for INTERTEK INDIA PVT. LTD, INDIA 

 
MR. PRAVIN MORE 

LAB MANAGER 
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TESTS CONDUCTED: 

 

Test Result Summary 

 

Testing Item Unit Test Method Result RL Standard 

Limit # Submitted samples 

Asbestos 

Anthophyllite % 

With reference to 

EPA600R-93-116, by 

polarized light 

microscope (PLM) 

analysis 

NEGATIVE - 0.1 

Crocidolite % NEGATIVE - 0.1 

Amosite % NEGATIVE - 0.1 

Tremolite % NEGATIVE - 0.1 

Chrysotile % NEGATIVE - 0.1 

Actinolite % NEGATIVE - 0.1 

 

Remark 

: 

% = Percentage based on weight 

 RL = Reporting Limit, quantitation limit of analyte in sample 

 NEGATIVE = A NEGATIVE TEST RESULT INDICATED POSITIVE OBSERVATION WAS 

NOT FOUND AT THE TIME OF TEST 

 # = Refer to TSZ0001G (Global Automotive Declarable Substance 

List, GADSL) 

   

   # = SAMPLE SUBCONTRACT TO INTERTEK TAIWAN LAB 
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PHOTO  

 

 

 

 

 

************************************************************************** 

 

# END OF REPORT #  

 
This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be 
a recommendation for any particular course of action.   Intertek does not accept a duty of care or any other responsibility to any 
person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the 
terms and conditions governing Intertek's provision of services to you.  Intertek makes no warranties or representations either 
express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the 
Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this 
report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. 
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